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Plot 7-662. RSE above 1GHz SDM Primary (11lax — Ch.52 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
[MHz] Detector [HV] Height [cm] [Adze';‘;g] Level [dBm] |  [dB/m] [ité‘;’\‘fl’;:‘] [dBuv/m] | M&oin [dB]
10520.00 Peak H - - -72.49 15.10 49.61 68.20 -18.59
* 15780.00 Average \% 326 186 -84.01 20.23 43.22 53.98 -10.76
* 15780.00 Peak \% 326 186 -72.18 20.23 55.05 73.98 -18.93

Table 7-222. Radiated Measurements SDM Primary (RU242)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

MEASUREMENT REPORT
(CERTIFICATION)

Proud to be part of @ clement

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device

Page 292 of 397

© 2021 PCTEST

V 10.4 5/21/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
SWT: 33.0ms
140 - ]
B
= 120 1
3
o
z
= 100+
=)
@
5 80 1
T
& 601
40
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

MultiView == Spectrum
Ref Level 10
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Plot 7-

Frequency (GHz)
Plot 7-663. RSE above 1GHz SDM Primary (11ax — Ch.56 — RU242)

Count 100/100

* 1Pk Max
M1[1] 40.73 dBpV/m
39.127 270 GHz

44001 pts 2.2 GHz

664. RSE 18GHz — 40 GHz SDM Primary (11 Ch.56 — RU242, Pol. H)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST Approved by:

Quality Manager

MEASUREMENT REPORT
(CERTIFICATION)

Test Report S/N:
1C2106080049-15.BCG

Test

6/2/2021 - 8/19/2021

Dates: EUT Type:
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Multiview =2 Spectrum
Ref Level 107.0

s Att Count 100/100

1 Frequency Sweep ® 1Pk Max

M1[1] 40.49 dBpV/m
38.121293 GHz

44001 pts 2.2 GHz

Plot 7-665. RSE 18 GHz - 40GHz SDM Primary (11 Ch.56 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10560.00 Peak H - - -72.52 15.47 49.95 68.20 -18.25
* 15840.00 Average H - - -84.31 20.34 43.03 53.98 -10.94
* 15840.00 Peak H - - -73.76 20.34 53.58 73.98 -20.39
Table 7-223. Radiated Measurements SDM Primary (RU242)
FCC ID: BCGA2568 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2568 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-666. RSE above 1GHz CDD Primary (11ax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/IV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 10640.00 Average H 265 161 -82.39 15.75 40.36 53.98 -13.62
* 10640.00 Peak H 265 161 -71.28 15.75 51.47 73.98 -22.51
* 15960.00 Average H - - -84.73 21.28 43.55 53.98 -10.43
* 15960.00 Peak H - - -73.64 21.28 54.64 73.98 -19.34

Table 7-224. Radiated Measurements CDD Primary (RU242)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-667. RSE above 1GHz CDD Primary (11ax — Ch.100 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Frequency Ant. Pol Antenna VL Analyzer AFCL Ak Limit
[MHz] Detector [HV] Height [cm] [Adze';‘;g] Level [dBm] |  [dB/m] [ité‘;’\‘fl’;:‘] [dBuv/m] | M&oin [dB]
* | 11000.00 Average H - - -84.25 16.10 38.85 53.98 -15.13
* | 11000.00 Peak H - - -72.43 16.10 50.67 73.98 -23.31
16500.00 Peak H - - -73.70 21.77 55.07 68.20 -13.13

Table 7-225. Radiated Measurements CDD Primary (RU242)

PCTEST

Proud to be part of @ clement

FCC ID: BCGA2568
IC: 579C-A2568

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-668. RSE above 1GHz CDD Primary (11ax — Ch.116 — RU242)

MultiView == Spectrum
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Plot 7-669. RSE 18GHz — 40 GHz CDD Primary (11ax Ch.116 — RU242, Pol. H)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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MultiView =2 Spectrum

Ref Level 10
® A 3 Count 100/100
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1 Frequency Sweep ® 1Pk Max
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18.0 GHz 44001 pts 2.2 GHz/

Plot 7-670. RSE 18 GHz - 40GHz CDD Primary (11ax Ch.116 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11160.00 Average H - - -83.79 15.67 38.88 53.98 -15.10
* 11160.00 Peak H - - -72.16 15.67 50.51 73.98 -23.47
16740.00 Peak H - - -72.05 22.01 56.96 68.20 -11.24
Table 7-226. Radiated Measurements CDD Primary (RU242)
FCC ID: BCGA2568 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2568 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-671. RSE above 1GHz CDD Primary (11ax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Frequency Ant. Pol Antenna VL Analyzer AFCL Ak Limit
[MHz] Detector [HV] Height [cm] [Adze';‘;g] Level [dBm] |  [dB/m] [ité‘;’\‘fl’;:‘] [dBuv/m] | M&oin [dB]
* | 11440.00 Average H - - -84.18 16.35 39.17 53.98 -14.80
* | 11440.00 Peak H - - -72.60 16.35 50.75 73.98 -23.22
17160.00 Peak H - - -72.89 21.45 55.56 68.20 -12.64

Table 7-227. Radiated Measurements CDD Primary (RU242)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-672. RSE above 1GHz CDD Primary (11ax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Frequency Ant. Pol Antenna VL Analyzer AFCL Ak Limit
[MHz] Detector [HV] Height [cm] [Adze';‘;g] Level [dBm] |  [dB/m] [ité‘;’\‘fl’;:‘] [dBuv/m] | M&oin [dB]
* | 11490.00 Average H - - -84.23 16.29 39.06 53.98 -14.92
* | 11490.00 Peak H - - -72.88 16.29 50.41 73.98 -23.57
17235.00 Peak H - - -72.98 21.52 55.54 68.20 -12.66

Table 7-228. Radiated Measurements CDD Primary (RU242)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-673. RSE above 1GHz CDD Primary (11ax — Ch.157 — RU242)
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Plot 7-674. RSE 18GHz — 40 GHz CDD Primary (11ax Ch.157 — RU242, Pol. H)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST Approved by:

Quality Manager

MEASUREMENT REPORT
(CERTIFICATION)

Test Report S/N:
1C2106080049-15.BCG

Test

6/2/2021 - 8/19/2021

Dates: EUT Type:
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Plot 7-675. RSE 18 GHz - 40GHz CDD Primary (Llax Ch.157 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* | 11570.00 Average H - - -84.15 16.18 39.03 53.98 -14.95
* | 11570.00 Peak H - - -72.59 16.18 50.59 73.98 -23.39
17355.00 Peak H - - -73.78 21.50 54.72 68.20 -13.48
Table 7-229. Radiated Measurements CDD Primary (RU242)
FCC ID: BCGA2568 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2568 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-676. RSE above 1GHz CDD Primary (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average H - - -84.38 16.84 39.46 53.98 -14.52
* 11650.00 Peak H - - -73.07 16.84 50.77 73.98 -23.21
17475.00 Peak H - - -73.15 21.37 55.22 68.20 -12.98

Table 7-230. Radiated Measurements CDD Primary (RU242)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASURE
(CERT

MENT REPORT
IFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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7.6.5 CDD/SDM Diversity Radiated Spurious Emissions

RU26
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Frequency (GHz)
Plot 7-677. RSE above 1GHz SDM Diversity (11ax — Ch.36 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field "
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10360.00 Peak H - - -72.58 15.41 49.83 68.20 -18.37
* 15540.00 Average H - - -84.52 20.26 42.74 53.98 -11.24
* 15540.00 Peak H - - -73.02 20.26 54.24 73.98 -19.74

Table 7-231. Radiated Measurements SDM Diversity (RU26)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
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EUT Type:
Tablet Device
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Plot 7-678. RSE above 1GHz SDM Diversity (11ax — Ch.40 — RU26)

Multiview Spectrum

Ref Level 10

Count 100/100
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Plot 7-679. RSE 18GHz — 40 GHz SDM Diversity (11ax Ch.40 — RU26, Pol. H)

FCC ID: BCGA2568 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2568 (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Count 100/100

1 Frequency Sweep ® 1Pk Max
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Plot 7-680. RSE 18 GHz - 40GHz SDM Diversity (11ax Ch.40 — RU26, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] e Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10400.00 Peak H - - -72.79 15.59 49.80 68.20 -18.40
* | 15600.00 Average H - - -84.49 20.26 42.77 53.98 -11.21
* | 15600.00 Peak H - - -73.20 20.26 54.06 73.98 -19.92
Table 7-232. Radiated Measurements SDM Diversity (RU26)
FCC ID: BCGA2568 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2568 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-681. RSE above 1GHz SDM Diversity (11ax — Ch.48 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10480.00 Peak H - - -72.25 15.32 50.07 68.20 -18.13
* 15720.00 Average H - - -84.53 21.24 43.71 53.98 -10.26
* 15720.00 Peak H - - -73.59 21.24 54.65 73.98 -19.32

Table 7-233. Radiated Measurements SDM Diversity (RU26)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:

6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-682. RSE above 1GHz SDM Diversity (11ax — Ch.52 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10520.00 Peak H - - -72.40 15.10 49.70 68.20 -18.50
* 15780.00 Average H - - -84.41 20.23 42.82 53.98 -11.16
* 15780.00 Peak H - - -73.58 20.23 53.65 73.98 -20.33

Table 7-234. Radiated Measurements SDM Diversity (RU26)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-683. RSE above 1GHz SDM Diversity (11ax — Ch.56 — RU26)
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Plot 7-684. RSE 18GHz — 40 GHz SDM Diversity (11ax Ch.56 — RU26, Pol. H)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-685. RSE 18 GHz - 40GHz SDM Diversity (11ax Ch.56 — RU26, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10560.00 Peak H - - -72.96 15.47 49.51 68.20 -18.69
* 15840.00 Average H - - -84.33 20.34 43.01 53.98 -10.96
* 15840.00 Peak H - - -73.17 20.34 54.17 73.98 -19.80
Table 7-235. Radiated Measurements SDM Diversity (RU26)
FCC ID: BCGA2568 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2568 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
. Page 310 of 397
1C2106080049-15.BCG 6/2/2021 - 8/19/2021 Tablet Device
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Plot 7-686. RSE above 1GHz SDM Diversity (11ax — Ch.64 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field o
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/IV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 10640.00 Average H - - -83.93 15.75 38.82 53.98 -15.16
* 10640.00 Peak H - - -72.22 15.75 50.53 73.98 -23.45
* 15960.00 Average H - - -84.98 21.28 43.30 53.98 -10.68
* 15960.00 Peak H - - -72.84 21.28 55.44 73.98 -18.54
Table 7-236. Radiated Measurements SDM Diversity (RU26)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:

Tablet Device
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Plot 7-687. RSE above 1GHz CDD Diversity (11ax — Ch.100 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Frequency Ant. Pol Antenna VL Analyzer AFCL Ak Limit
[MHz] Detector [HV] Height [cm] [Adze';‘;g] Level [dBm] |  [dB/m] [ité‘;’\‘fl’;:‘] [dBuv/m] | M&oin [dB]
* | 11000.00 Average H - - -84.19 16.10 38.91 53.98 -15.07
* | 11000.00 Peak H - - -72.46 16.10 50.64 73.98 -23.34
16500.00 Peak H - - -73.21 21.77 55.56 68.20 -12.64

Table 7-237. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-688. RSE above 1GHz CDD Diversity (11ax — Ch.116 — RU26)
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689. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.116 — RU26, Pol. H)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST Approved by:

Quality Manager

MEASUREMENT REPORT
(CERTIFICATION)

Test Report S/N:
1C2106080049-15.BCG

Test

6/2/2021 - 8/19/2021

Dates: EUT Type:
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Plot 7-690. RSE 18 GHz - 40GHz CDD Diversity (11ax Ch.116 — RU26, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field .

e | e | AR ey | eman | S| o | St | iy | eron o
* | 11160.00 Average H - - -83.92 15.67 38.75 53.98 -15.23
* | 11160.00 Peak H - - -72.95 15.67 49.72 73.98 -24.26

16740.00 Peak H - - -72.51 22.01 56.50 68.20 -11.70

Table 7-238. Radiated Measurements CDD Diversity (RU26)

PCTEST

Proud to be part of @

FCC ID: BCGA2568
IC: 579C-A2568

Approved by:
Quality Manager

MEASUREMENT REPORT
(CERTIFICATION)

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
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Plot 7-691. RSE above 1GHz CDD Diversity (11ax — Ch.144 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Frequency Ant. Pol Antenna VL Analyzer AFCL Ak Limit
[MHz] Detector [HV] Height [cm] [Adze';‘;g] Level [dBm] |  [dB/m] [ité‘;’\‘fl’;:‘] [dBuv/m] | M&oin [dB]
* | 11440.00 Average H - - -84.28 16.35 39.07 53.98 -14.90
* | 11440.00 Peak H - - -72.92 16.35 50.43 73.98 -23.54
17160.00 Peak H - - -72.70 21.45 55.75 68.20 -12.45

Table 7-239. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST MEASUREMENT REPORT
ot fo o et of @ clemert (CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates: EUT Type:
6/2/2021 - 8/19/2021 Tablet Device
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Plot 7-692. RSE above 1GHz CDD Diversity (11ax — Ch.149 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Frequency Ant. Pol Antenna VL Analyzer AFCL Ak Limit
[MHz] Detector [HV] Height [cm] [Adze';‘;g] Level [dBm] |  [dB/m] [ité‘;’\‘fl’;:‘] [dBuv/m] | M&oin [dB]
* | 11490.00 Average H - - -84.23 16.29 39.06 53.98 -14.92
* | 11490.00 Peak H - - -72.88 16.29 50.41 73.98 -23.57
17235.00 Peak H - - -72.40 21.52 56.12 68.20 -12.08

Table 7-240. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device

Page 316 of 397

© 2021 PCTEST

V 10.4 5/21/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
SWT: 33.0ms
140 - ]
B
= 120 1
3
o
z
= 100+
=)
@
5 80 1
T
& 601
40
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

Frequency (GHz)
Plot 7-693. RSE above 1GHz CDD Diversity (11ax — Ch.157 — RU26)

MultiView =2 Spectrum
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Plot 7-694. RSE 18GHz - 40 GHz CDD Diversity (11ax Ch.157 — RU26, Pol. H)

FCC ID: BCGA2568 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2568 (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
. Page 317 of 397
1C2106080049-15.BCG 6/2/2021 - 8/19/2021 Tablet Device
© 2021 PCTEST V 10.4 5/21/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.



N\ PCTEST

Proud to be part of @

MultivView =2 Spectrum

Ref Level 107.0
, Count 100/100
S-FR184¢ 8- . F","FIELD STENGTH DIME )] ol
requency Sweep . :
M1[1] 40.08 dBpv/m
39.630 758 GHz

44001 pts 2.2 GHz/

Plot 7-695. RSE 18 GHz - 40GHz CDD Diversity (11ax Ch.157 — RU26, Pol. V)

Mode: 802.11ax (20MHz BW)

Data Rate: MCS11

RU Index: 4

Distance of Measurements: 3 Meters

Operating Frequency: 5785MHz

Channel: 157

Turntable Field o

e | oor | AT | e | s | 20 | Stean | by | v e
* | 11570.00 Average H - - -84.38 16.18 38.80 53.98 -15.18
* | 11570.00 Peak H - - -73.12 16.18 50.06 73.98 -23.92
17355.00 Peak H - - -73.11 21.50 55.39 68.20 -12.81

Table 7-241. Radiated Measurements CDD Diversity (RU26)

PCTEST

Proud to be part of @

FCC ID: BCGA2568
IC: 579C-A2568

Approved by:
Quality Manager

MEASUREMENT REPORT
(CERTIFICATION)

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
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Plot 7-696. RSE above 1GHz CDD Diversity (11ax — Ch.165 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Frequency Ant. Pol Antenna VL Analyzer AFCL Ak Limit
[MHz] Detector [HV] Height [cm] [Adze';‘;g] Level [dBm] |  [dB/m] [ité‘;’\‘fl’;:‘] [dBuv/m] | M&oin [dB]
* | 11650.00 Average H - - -84.53 16.84 39.31 53.98 -14.67
* | 11650.00 Peak H - - -73.26 16.84 50.58 73.98 -23.40
17475.00 Peak H - - -73.50 21.37 54.87 68.20 -13.33

Table 7-242. Radiated Measurements CDD Diversity (RU26)

FCC ID: BCGA2568
IC: 579C-A2568

Proud to be part of @

PCTEST

MEASUREMENT REPORT
ment (CERTIFICATION)

Approved by:

Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-697. RSE above 1GHz CDD Diversity (11ax — Ch.36 — RU242)
Mode: 1lax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBV/m] [dBuV/m]
10360.00 Peak H - - -72.85 15.41 49.56 68.20 -18.64
* 15540.00 Average H - - -84.65 20.26 42.61 53.98 -11.37
* 15540.00 Peak H - - -73.05 20.26 54.21 73.98 -19.77

Table 7-243. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-698. RSE above 1GHz SDM Diversity (11ax — Ch.40 — RU242)
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Plot 7-699. RSE 18GHz — 40 GHz SDM Diversity (11X Ch.40 — RU242, Pol. H)
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FCC ID: BCGA2568
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PCTEST

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
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EUT Type:
Tablet Device
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Plot 7-700. RSE 18 GHz - 40GHz SDM Diversity (11ax Ch.40 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Turntable Field o
ey | oeemor | AT | e | e | N2 G | Sen | b | Voo
10400.00 Peak H - - -73.00 15.59 49.59 68.20 -18.61
* | 15600.00 Average H - - -84.55 20.26 42.71 53.98 -11.27
* | 15600.00 Peak H - - -73.30 20.26 53.96 73.98 -20.02

Table 7-244. Radiated Measurements SDM Diversity (RU242)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-701. RSE above 1GHz SDM Diversity (11ax — Ch.48 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Frequency Ant. Pol Antenna UIIHIIE L Analyzer AFCL s Limit
[MHz] Detector [HV] Height [cm] [Adz(;;l;; Level [dBm] |  [dB/m] [Sdtéﬁ’\‘;l’;:‘] [dBuVv/m] | M&roin [dB]
10480.00 Peak H - - -72.87 15.32 49.45 68.20 -18.75
* | 15720.00 Average H - - -84.70 21.24 43.54 53.98 -10.43
* | 15720.00 Peak H - - -73.21 21.24 55.03 73.98 -18.94

Table 7-245. Radiated Measurements SDM Diversity (RU242)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-702. RSE above 1GHz SDM Diversity (11ax — Ch.52 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Frequency Ant. Pol Antenna VL Analyzer AFCL Ak Limit
[MHz] Detector [HV] Height [cm] [Adze';‘;g] Level [dBm] |  [dB/m] [ité‘;’\‘fl’;:‘] [dBuv/m] | M&oin [dB]
10520.00 Peak H - -72.85 15.10 49.25 68.20 -18.95
* | 15780.00 Average v - -84.42 20.23 42.81 53.98 -11.17
* | 15780.00 Peak \% - -72.90 20.23 54.33 73.98 -19.65

Table 7-246. Radiated Measurements SDM Diversity (RU242)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-703. RSE above 1GHz SDM Diversity (11ax — Ch.56 — RU242)

Count 1007100

o 1Pk
M1[1] 39.53 dBuv/m
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Plot 7-704. RSE 18GHz — 40 GHz SDM Diversity (11ax Ch.56 — RU242, Pol. H)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-705. RSE 18 GHz - 40GHz SDM Diversity (11ax Ch.56 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field .
e | e | AR ey | eman | S| o | St | iy | eron o
10560.00 Peak H - - -72.40 15.47 50.07 68.20 -18.13
* | 15840.00 Average H - - -84.47 20.34 42.87 53.98 -11.10
* | 15840.00 Peak H - - -73.00 20.34 54.34 73.98 -19.63

Table 7-247. Radiated Measurements SDM Diversity (RU242)

PCTEST

Proud to be part of @

FCC ID: BCGA2568
IC: 579C-A2568

Approved by:
Quality Manager

MEASUREMENT REPORT
(CERTIFICATION)

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:

. Page 326 of 397
Tablet Device

© 2021 PCTEST V 10.4 5/21/2021
All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or
assembly of contents thereof, please contact INFO@PCTEST.COM.



N\ PCTEST

Proud to be part of @ element

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
Horizontal SWT: 33.0ms
140 ]
B
= 120 1 |
3
o
z
= 100 1
=)
@
5 80 1
E "
L 601 : P
40 4
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18
Frequency (GHz)
Plot 7-706. RSE above 1GHz CDD Diversity (11ax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
[MHz] Detector [HV] | Height [cm] [/Zzég‘r‘:g Level [dBm] |  [dB/m] [itéi'\ﬁ:‘:‘] [dBuvim] | V&'9in [dB]
* 10640.00 Average \% 105 210 -82.22 15.75 40.53 53.98 -13.45
* 10640.00 Peak \% 105.00 210 -71.50 15.75 51.25 73.98 -22.73
* 15960.00 Average H - - -84.80 21.28 43.48 53.98 -10.50
* 15960.00 Peak H - - -73.77 21.28 54.51 73.98 -19.47

Table 7-248. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-707. RSE above 1GHz CDD Diversity (11ax — Ch.100 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Frequency Ant. Pol Antenna VL Analyzer AFCL Ak Limit
[MHz] Detector [HV] Height [cm] [Adze';‘;g] Level [dBm] |  [dB/m] [ité‘;’\‘fl’;:‘] [dBuv/m] | M&oin [dB]
* | 11000.00 Average H - - -83.99 16.10 39.11 53.98 -14.87
* | 11000.00 Peak H - - -72.80 16.10 50.30 73.98 -23.68
16500.00 Peak H - - -73.98 21.77 54.79 68.20 -13.41

Table 7-249. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:

6/2/2021 - 8/19/2021

EUT Type:
Tablet Device

Page 328 of 397

© 2021 PCTEST

V 10.4 5/21/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @

Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
SWT: 33.0ms
140 - ]
B
= 120 1
3
o
z
= 1001
=)
@
5 80 1
T
& 601
40
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

Frequency (GHz)
Plot 7-708. RSE above 1GHz CDD Diversity (11ax — Ch.116 — RU242)

Ref Level 107.
Count 100/100
"FIELD STENGTH DIMEN
® 1Pk Max
M1[1] 40.16 dBpV/m
37.715302 GHz

| 4

18.0 GHz 44001 pts 2.2 GHz/

Plot 7-709. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.116 — RU242, Pol. H)

FCC ID: BCGA2568 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2568 (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Plot 7-710. RSE 18 GHz - 40GHz CDD Diversity (11ax Ch.116 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11160.00 Average H - - -83.81 15.67 38.86 53.98 -15.12
* 11160.00 Peak H - - -72.73 15.67 49.94 73.98 -24.04
16740.00 Peak H - - -72.85 22.01 56.16 68.20 -12.04
Table 7-250. Radiated Measurements CDD Diversity (RU242)
FCC ID: BCGA2568 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2568 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-711. RSE above 1GHz CDD Diversity (11ax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Frequency Ant. Pol Antenna VL Analyzer AFCL Ak Limit
[MHz] Detector [HV] Height [cm] [Adze';‘;g] Level [dBm] |  [dB/m] [ité‘;’\‘fl’;:‘] [dBuv/m] | M&oin [dB]
* | 11440.00 Average H - - -84.18 16.35 39.17 53.98 -14.80
* | 11440.00 Peak H - - -72.68 16.35 50.67 73.98 -23.30
17160.00 Peak H - - -72.96 21.45 55.49 68.20 -12.71

Table 7-251. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:

6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-712. RSE above 1GHz CDD Diversity (11ax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Frequency Ant. Pol Antenna VL Analyzer AFCL Ak Limit
[MHz] Detector [HV] Height [cm] [Adze';‘;g] Level [dBm] |  [dB/m] [ité‘;’\‘fl’;:‘] [dBuv/m] | M&oin [dB]
* | 11490.00 Average H - - -84.34 16.29 38.95 53.98 -15.03
* | 11490.00 Peak H - - -72.99 16.29 50.30 73.98 -23.68
17235.00 Peak H - - -73.03 21.52 55.49 68.20 -12.71

Table 7-252. Radiated Measurements CDD Diversity (RU242)

FCC ID: BCGA2568
IC: 579C-A2568

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device
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Plot 7-713. RSE above 1GHz CDD Diversity (11ax — Ch.157 — RU242)

Multiview =2 Spectrum
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Plot 7-714. RSE 18GHz — 40 GHz CDD Diversity (11ax Ch.157 — RU242, Pol. H)

PCTEST

FCC ID: BCGA2568
IC: 579C-A2568

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Quality Manager

EUT Type:
Tablet Device

Test Dates:
6/2/2021 - 8/19/2021

Test Report S/N:
1C2106080049-15.BCG
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Plot 7-715. RSE 18 GHz - 40GHz CDD Diversity (11ax Ch.157 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field .
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector . Azimuth Strength Margin [dB]
[MHz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* | 11570.00 Average H - - -84.03 16.18 39.15 53.98 -14.83
* | 11570.00 Peak H - - -73.38 16.18 49.80 73.98 -24.18
17355.00 Peak H - - -73.06 21.50 55.44 68.20 -12.76
Table 7-253. Radiated Measurements CDD Diversity (RU242)
FCC ID: BCGA2568 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2568 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-716. RSE above 1GHz CDD Diversity (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average H - - -84.41 16.84 39.43 53.98 -14.55
* 11650.00 Peak H - - -73.23 16.84 50.61 73.98 -23.37
17475.00 Peak H - - -73.34 21.37 55.03 68.20 -13.17

Table 7-254. Radiated Measurements CDD Diversity (RU242)
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7.6.6 Antenna 5T Radiated Band Edge Measurements (20MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RBW: 1MHz  peak: 5124.43 MHz, 59.27 dBpV/m
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Plot 7-717. Antenna 5T (Pk & Avg, RU26, Index 0, Ch.36, MCS11)
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Plot 7-718. Antenna 5T (Pk & Avg, RU26, Index 8, Ch.64, MCS11)
: w:1MHz  peak: 5461.61 MHz, 56.96 dBUV/m
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Plot 7-719. Antenna 5T (Pk & Avg, RU26, Index 0, Ch.100, MCS11)
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Trace: MaxHold RBW: 1 MHz 5725.10 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 16.1dB SWT: 1.01ms 60.92 dBuV/m
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Plot 7-720. Antenna 5T (Pk, RU26, Index 8, Ch.140, MCS11)
Trace: MaxHoId RBW 1 MHz 5638.20 MHz
Detecto VBW: 3 MHz y
PASS Bt Ta s SWT: 1.01ms 59.92 dBuVv/m
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Plot 7-721. Antenna 5T (Pk, RU26, Index 0, Ch.149, MCS11)
Trace: MaxHold RBW: 1 MHz 5933.60 MHz
Detector: PK VBW: 3 MHz .
PASS Offset; 19.9d8 SWT: 1.01ms 60.94 dBuV/m
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Plot 7-722. Antenna 5T (Pk, RU26, Index 8, Ch.165, MCS11)

FCC ID: BCGA2568
IC: 579C-A2568

7\ PCTEST’
Proudto be part of @ element

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2106080049-15.BCG

Test Dates:
6/2/2021 - 8/19/2021

EUT Type:
Tablet Device

Page 336 of 397

© 2021 PCTEST

V 10.4 5/21/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @ element

RBW:1MHz  peak: 5145.80 MHz, 67.30 dBpV/m Pk RBW: 1MHz  pagk: 5350.70 MHz, 66.43 dBuV/m
ook . VBW: 3 MHz
PASS s;gk%*%‘;i 1555 S 10%ms  Avg: 5149.90 MHz, 50.73 dBuV/m PASS ﬁ;zk%‘f%;‘. 1% ST {0lms  Avg: 5350.10 MHz, 51.07 dBuv/m
140 {
140 4
T 120 E
§ £ 1204
> 3
3 i 3
2 100 = 1007
‘Em o
§ 80 5 g
in A
he) o
2 60 ; W 2 60 iy
SO SRS S - ! W=l=ks
40 - 40 1
5100 5110 5120 5130 5140 5150 5160 5170 5180 5190 5200 5300 5310 5320 5330 5340 5350 5360 5370 5380 5390 5400
Frequency (MHz) Frequency (MHz)
Plot 7-723. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.36, MCS11) Plot 7-726. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.64, MCS11)
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Plot 7-724. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.40, MCS11) Plot 7-727. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.100, MCS11)
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Plot 7-725. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.60, MCS11) Plot 7-728. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.104, MCS11)
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Average Trace RBW: 1 MHz
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Peak: 5466.80 MHz, 60.54 dBpV/m
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Plot 7-729. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.108, MCS11)
Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5727.00 MHz
Offset: 16.1dB SWT: 1.01ms 61.80 dBuv/m
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Plot 7-730 Antenna 5T (Pk, RU242, Index 61, Ch.132, MCS11)
Trace: MaxHold REW: 1 MHz 5725.15 MHz
Detector: PK VBW: 3 MHz y
PASS Offset: 16.1d8 SWT: 1.01ms 63.53 dBuvV/m
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Plot 7-731. Antenna 5T (Pk, RU242, Index 61, Ch.136, MCS11)
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Trace: MaxHold RBW: 1 MHz 5725.90 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 16.1d8 SWT: 1.01ms 63.44 dBuV/m
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Plot 7-732. Antenna 5T (Pk, RU242, Index 61, Ch.140, MCS11)
Trace: MaxHold RBW: 1 MHz 5633.54 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 19.1dB SWT: 1.01ms 59.61 dBuv/m
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Plot 7-733. Antenna 5T (Pk, RU242, Index 61, Ch.149, MCS11)
Trace: MaxHold RBW: 1 MHz 5925.99 MHz
Detector: PK VBW: 3 MHz "
PASS Offset: 19.9dB SWT: 1.01ms 60.57 dBuVv/m
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Plot 7-734. Antenna 5T (Pk, RU242, Index 61, Ch.165, MCS11)
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